RGRAVELY

To centinue its program of qualii'y and design improvement, the
manufaciurer reserves the right to chenge specifications, de-
sign or prices without notice and without incurring obligotion.

ITEM NO. PART NO.
1 5055P1
2 180124
3 13432P1
4 13440P1
5 13443P1
6 13627P1
7 9415856
8 120374
9 13445P1

10 126416
11 13442P1
12 120377
13 13437P1
14 13469P1
15 120394
16 13436P1
17 13435P1
18 1035841
19 . M13438pP1
20 134MP]
23 180132
22 180122
23 180126
NS 10408A1

 ILLUSTRATED
" PARTS LIST

Wﬁﬁel, Follow Assembly
Lot

Model Number
Effective Date
Form Number

DESCRIPTION

Frame, Front Toolholder

Bolt, Hex 3/8-16 x 1-1/4

Bar, Parallel

Nut, Clamp

Holdexr, Shank

Nut, Lock 3/8-24 Washer Insert Hex
Screw, Machine 3/8-24 x 2 Hex Hd

‘Nut, Square 3/8-16

Shank, Twe Hold
Bolt, 3/8-16 x 1-3/4 Rd Hd Sq Nk

“Bracket, Follow Wheel

Nut, Hex 3/8-16

Knob, Depth Adjusting

Spring, Friction

Washer, Flat 13/32 x 13/16 x .065
Screw, Depth Adjusting

Link, Depth Wheel

Wheel, Follow Weldment

‘Hut, Depth Adjusting

Spacer, Link

Bolt, Hex 3/8-16 x 2-1/4
Bolt, Hex 3/8-16 x 1
Bplt, Hex 3/4-16 x 1-1/2

ol . F: Gkl gl

CULTIVATOR TOOLHOLDER

15581E1
6-75S
21023



